
Energy optimization of biological 
wastewater treatment using rotating 

belt filters upstream BNR 

by 

Valeri Aristide Razafimanantsoa 

Thesis submitted in partial fulfillment of 
the requirements for degree of 

PHILOSOPHIAE DOCTOR 
(PhD) 

 

 

Faculty of Science and Technology 
Department of Chemistry, Bioscience and Environmental Engineering 

2020 



University of Stavanger 
P.O. Box 8002 Ullandhaug 
N-4068 Stavanger 
NORWAY 
www.uis.no 

© 2020 Valeri Aristide Razafimanantsoa 

ISBN:  

ISSN: 

 



 

i 

Acknowledgements 

Many persons have contributed to the completion of this thesis. 

Foremost, I would like to express my sincere gratitude to my advisors Dr. 
Leif Ydstebø and Prof. Torleiv Bilstad at the University of Stavanger for 
[...]
wastewater treatment plants because it affects the amount of organic 
matter to the downstream biological process, especially BNR (Bixio et al., 
2000). Nitrogen compounds from wastewater are removed by a 
combination of nitrification and denitrification (Wang & Yang 2004) and 
these processes need enough organic matter (Tas et al. 2009). A high 
degree of COD removal in primary treatment will limit nitrogen removal. 
On the other hand, primary sludge is energy-rich and a source of 
substrate for biogas generation. 

WERF has determined the typical energy demand for various levels of 
wastewater treatment necessary to meet effluent requirements and 
further model the net energy recovery potential available in different 
process configurations (Tarallo, 2014) (Tables 2 and 3). 

Table 2. Typical energy demand for various wastewater treatments 

Technology Energy demand (kWh/m3) 
BOD removal only 0.35 

Nitrification 0.45 
Biological nutrient removal (BNR) 0.50 
Enhanced nutrient removal (ENR) 0.52 

Membrane bioreactor (MBR) 1.50 
Adapted from Tarallo (2014) 

Table 3. Modeled net energy recovery potential 

Modeled facility Net energy 
recovery 

BOD removal + Enhanced primary + AD + CHP 139 % 
Nitrification + Enhanced primary + AD + CHP 110 % 

BNR + Enhanced primary + AD + CHP 61 % 
ENR + Enhanced primary + AD + CHP 49 % 

AD: Anaerobic digestion; CHP: Coupled heat power plant 

The effect of primary treatment on sludge production, aeration demand 
and biogas production were evaluated using data from SNJ wastewater 



LITERATURE REVIEW: PRIMARY TREATMENT TECHNOLOGIES 

24 

treatment plant (IVAR IKS, Norway). The characteristics of the influent 
and some operational data are in Table 4. 

Table 4. Input data 

Parameter Values 
Input flow 100 000 m3/d 
TSS 200 mg/L 
VSS 170 mg/L 
Total COD 300 mg/L 
Biodegradable COD (CODb) 230 mg/L 
Biodegradable particulate COD (CODbx) 190 mg/L 
CODbx/ CODb 1.12 mg/L 
SRT 5 d 
kgO2/kgCOD 0.556 
COD/VSS 1.40 gCOD/gVSS 
Degradation-Anaerobic digestion 55 % 
Energy in methane 0.35 m3/kgCOD; 

10 kWh/m3 
Energy for aeration 1.5 kgO2/kWh 
Energy consumption 

Filter plant 
Primary settling tank 

 
1200 kWh/d 
600 kWh/d 

• COD removal as a function of TSS removal 

Primary treatment technologies typically remove up to 50 % of SS without 
added chemicals. For higher removal rates coagulants must be supplied 
upstream of the primary treatment unit. TSS removal from 0 % to 90 % is 
considered and evaluated.  

As observed in Figure 11, the amount of COD removed during the 
primary treatment is proportional to the TSS removed. A major part of the 
influent COD consists as particulates embedded with the suspended 
solids. Influent COD usually consists of 40 % - 60 % particulate, 10 % - 30 % 
soluble biodegradable COD, and about 30 % of inert material 
(Drewnowski & Makinia, 2013; Orhon et al., 1997). In this example, the 
particulate COD accounts for about 75 % and soluble COD 25 % of total 
COD.  



LITERATURE REVIEW: PRIMARY TREATMENT TECHNOLOGIES 

25 

 
Figure 11. COD removal as a function of TSS removal 

Sludge production is also proportional to TSS removal (Figure 12). The use 
of chemicals does not affect the sludge production since they do not 
form any extra sludge, just the SS attached. SS removal increases 
production of primary sludge but on the contrary decreases the 
production of biological sludge. The overall sludge production will 
increase when the proportion of primary sludge increases. There is no 
degradation of the primary sludge, while COD entering the biological 
treatment oxidizes and the remaining sludge production is lower. This 
effect is probably more significant when primary treatment is by filtration 
with sludge generated and pumped to the anaerobic digester within a 
short time. For settling tanks, this takes much longer time and some COD 
loss is expected.  

 
Figure 12. Production of primary and biological sludge as a function of TSS 

removal 

0

5000

10000

15000

20000

25000

0 20 40 60 80 100

kg
 C

O
D

/d
 

SS removal (%) 

COD removed
COD remaining

0

5000

10000

15000

20000

25000

0 20 40 60 80 100

kg
 V

SS
/d

 

SS removal (%) 

Primary sludge
Biological sludge
Total Sludge



LITERATURE REVIEW: PRIMARY TREATMENT TECHNOLOGIES 

26 

Production of methane is proportional to sludge production (Figure 13). 
The higher the fraction of primary sludge the more methane produced 
from sludge. This is because primary sludge is more biodegradable than 
secondary sludge in an anaerobic digestion process. Some of the 
biodegradable COD oxidizes in the biological treatment, thus leaving a 
lower part of the COD available for methane production. 

Energy demand related to the aeration in the biological process is 
inversely proportional to SS removed. The reduced organic load to the 
biological process results in a reduction of energy requirements for 
aeration. Gori et al. (2013) observed a reduction in energy demand for 
biological oxidation of 4 to 11 % by reducing the organic load to the 
biological process. 

The difference in energy consumption and energy generation as a 
function of SS removal represents the net energy yield of the plant. Figure 
13 illustrates the significant benefits of SS, and thus COD removal, in 
primary treatment on the energy balance of the plant. The greater the 
primary sludge entering the anaerobic digester the greater the energy 
recovered from the anaerobic digestion.  

 
Figure 13. Energy production from methane, energy demand for aeration and 

net energy yield as a function of SS removal 

In sum, solids separation prior to BNR, benefits both the biological 
process and the sludge treatment units up to a certain level. The 
amounts of organic material entering the biological process decreases, 
resulting in a lower oxygen demand. On the other hand, at a certain 
level available COD will limit the biological removal of N and P. 

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

0

10000

20000

30000

40000

50000

0 20 40 60 80 100

(k
w

h/
d

) 

(k
w

h/
d

) 

SS removal (%) 

Methane (m3/d)
Net energy yield
Aeration (kwh/d)



LITERATURE REVIEW: PRIMARY TREATMENT TECHNOLOGIES 

27 

Therefore, for a specific wastewater and plant configuration there will 
be an optimum level for SS removal in primary treatment that will support 
enough nutrient removal and biogas production. 

 



 

28 

Chapter 3 

Materials and methods 
 

3.1. Sampling and tests sites 

The experiments at Aquateam’s laboratory and Nordre Follo WWTP used 
wastewater and sludge from Bekkelaget (BRA) or Nordre Follo (NFR) 
WWTPs.  

Grab samples of influent wastewater were collected after the grit 
removal section (screens) at both WWTPs. Return activated sludge (RAS) 
was sampled from the recycle line at BRA, while biofilm carriers were 
sampled from the anoxic reactor at NFR for the anoxic batch tests and 
from the aerobic reactor for the aerobic batch tests. All samples were 
collected the day before the experiments and stored in a cooler at 4 ºC. 

BRA WWTP is the second largest sewage treatment plant in Norway. The 
plant is located in a cave at Ekeberg hill about 6.7 km Southeast of Oslo. 
BRA WWTP treats wastewater from the eastern part of Oslo and the 
neighboring municipalities Oppegård and Nittedal. The plant treats 
about 50 million m3 of wastewater per year, 35 to 40 % of wastewater 
production in Oslo, or 290,000 person equivalents (p.e.). The plant 
consists of primary settling and activated sludge for COD and N removal 
and simultaneous precipitation for P removal. The tunnel system to BRA 
equals a volume of 35000 m3 and the plant can handle a maximum flow 
of 4000 L/s. Wastewater over 6000 L/s overflows directly to the bay via 
Alna river, but it rarely occurs. The sludge treatment consists of 
thickening, anaerobic digestion and dewatering. After upgrading, the 
biogas becomes fuel for busses in the Oslo region. 

NFR WWTP is located about 30 km south of Oslo. The plant treats 
wastewater from the municipalities Ski, Ås and part of Oppegård using 
moving bed biofilm reactor (MBBR) technology. The plant has a 
capacity of 70,000 p.e. The first plant built in 1972, provided only primary 



MATERIALS AND METHODS: SAMPLING AND TESTS SITES 

29 

treatment prior to discharge at Bunnefjord, which is a narrow part of the 
Oslofjord, at 50 m depth and 350 m from shore. The plant was upgraded 
twice; in 1982 by adding chemical precipitation and flotation, and the 
second upgrade in 1997 added secondary biological treatment to meet 
stringent effluent requirements for COD, N and P removal. The 
wastewater is flowing through a 3 mm bar-screen to remove large 
particles followed by sand and fat removal. Thereafter wastewater flows 
through primary sedimentation units where the thickened sludge is 
further treated. Pumped wastewater enters the MBBRs systems. Two 
trains of MBBR at NFR combine pre- and post- denitrification processes 
for nitrogen and organic removal. Phosphorus removal is by chemical 
precipitation. The two trains of MBBR are composed of seven (7) reactors 
each. An added external carbon source to the sixth reactor is for 
nitrogen removal. Pumped MBBR effluent enters a flotation unit, where 
added polymers increase particle size, and further pumped for biogas 
production. (Telkamp, 2006). 



 

30 

3.2. Feed water preparation  

3.2.1. Batch laboratory tests 

The tests performed in the laboratory were for determining the specific 
denitrification rates of the wastewater as a function of TSS removal. 
Wastewater for the tests were prepared with filter openings from 1.2 µm 
to 150 μm (Figures 14 and 15). Separation in the bench-scale filter 
without mat formation (Rusten & Lundar, 2006) allowed removal of 
particulates above a certain size. 

 
Figure 14. Vacuum filters with a Büchner funnel 

(Left) and a 47-mm funnel (Right) 
 

 
Figure 15. Bench-scale Salsnes Filter unit with microscopic 

observation2 of different filters at 10X magnification  
(From top-left to bottom-right: 150 µm, 90 µm, 55 µm, 33 µm, 18 µm) 

 
2The filter cloths were photographed with a Nikon Eclipse 50i optical stage 
microscope with attached Nikon DS-ViI digital camera (Nikon, Germany) 



MATERIALS AND METHODS: FEED WATER PREPARATION 

31 

Aluminum sulfate (alum) pre-flocculated some samples before 
separation with GF/C filter to remove both particulates and colloids from 
the influent wastewater. Doses of alum administrated at 12 mg Al/L, 
rapid mix at 150 rpm for 1 min flocculated at 20 rpm for 15 min (IKA RH 
basic 2 magnetic stirrer, Staufen, Germany). Since alum has a tendency 
to decrease pH, added aliquots of 1 M of NaOH secured the set-point 
of pH 7. 

3.2.2. Pilot scale testing 

A commercial Salsnes model SF1000 with 33 mm filter pores secured 
primary treatment during the pilot scale testing. The control unit without 
primary treatment had a 2 mm-screen to protect downstream 
equipment from clogging, since the tubes used in the peristaltic pumps 
for feed and RAS recycling had an internal diameter of only 4 mm. Similar 
to the previous tests, SF 1000 operated without filter mat. This exposed 
the filter at a very low influent flow (5 – 6 m3/h) and with a relatively high 
belt speed (5 – 7 cm/s). 

Two large tanks at 500 L each are equipped with mechanical mixers to 
prevent settling of particulate matter, served to store the feed for the 
two trains of BNR at ambient temperature (~ 17 ºC). Preparation of new 
batches of wastewater three times a week in the afternoon secured 
influent wastewater composition at the daily average. 

Ideally, two commercial SF 1000 ought to prepare the feed of the two 
trains at the same time so that the composition of influent wastewater 
would be identical before filtration. Unfortunately, only one unit was 
available at the site. Consequently, the preparation of feed during the 
pilot-tests with MBBR and MBR were separate at intervals of 19 to 40 
minutes. 



 

32 

3.3. Analytical procedures 

3.3.1. Temperature, pH and dissolved oxygen 

Recorded environmental parameters such as temperature, dissolved 
oxygen (DO) and pH employed a multi-parameter model 3420 (WTW, 
Weilheim, Germany). It had a galvanic oxygen sensor (CellOx 325) with 
a range of 0 to 50 mg/L DO, and a pH-calibrated electrode (SenTix). 
CellOx recorded temperatures. 

3.3.2. Total suspended solids analysis 

Total suspended solids (TSS) was determined with GF/C filters at 1.2 µm, 
and volatile suspended solids (VSS) after burning at 550 ºC, according to 
Standard Methods 2540 D and 2540 E, respectively (APHA, 2005). 

3.3.3. Determination of biomass on biofilm carriers 

Biomass on biofilm carriers were analyzed according to Aquateam AS 
standard procedure. The method consists of collecting fifteen biofilm 
carriers, dry at 105 °C overnight until constant weight. The dried carriers 
were cooled, and their mass recorded. Dried carriers soaked in 
concentrated domestic sodium hypochlorite solution for about 30 
minutes. Again, the carriers washed and scrubbed in warm water for 
removal of traces of biomass dried at 105 °C overnight until constant 
weight. Recorded weight of the clean carriers and average biomass per 
carrier were calculated. 

3.3.4. COD and Nutrient analysis 

COD, nitrogen and phosphorus concentrations of wastewater were 
determined with Dr. Lange cuvette test kits (Hach-Lange, 2008), a 
Thermostat LT 200 to incubate samples when necessary and a DR 5000 
UV-Vis Spectrophotometer (Hach Lange, Germany) shown in Figure 16.  



MATERIALS AND METHODS: ANALYTICAL PROCEDURES 

33 

T-18 Ultra-Turrax (IKA, Germany) homogenized the samples for one 
minute at 16,000 rpm before analyzing for soluble COD (sCOD), 
ammonium (NH4-N), nitrate (NO3-N), nitrite (NO2-N) and orthophosphate 
(PO4-P). The samples were filtered with Whatman GF/C fiber glass filter 
at 1.2 µm pore size (GE Healthcare, Buckinghamshire, UK) mounted on 
a Pall easy pressure syringe filter holder (Hach, Loveland, USA). 

 

Figure 16. a) Dr. Lange cuvette test kits, b) Pall syringe filter 
holder, c) Dr. Lange thermostat LT 200, d) Dr. Lange 

spectrophotometer DR 5000 

3.3.5. Sludge volume index (SVI) 

The volume of sludge in milliliters occupied by 1 g of activated sludge 
defines the sludge volume index (WEF, 1994). SVI assesses the settling 
quality of activated sludge and evaluates the performance of settling 
tanks (NS, 2006). The test consists of filling a one-liter graduated cylinder 
with mixed liquor from the reactor and settling for 30 minutes. The SVI is 
the ratio of settled volume and the corresponding sample MLSS 
concentration. 

SVI (mL g⁄ )=
1000 × Settled volume (mL)

MLSS ( mg L⁄ )  

 



MATERIALS AND METHODS: ANALYTICAL PROCEDURES 

34 

3.3.6. Nitrate utilization rate test (NUR) 

The anoxic batch tests for determining the nitrate utilization rate (NUR) in 
this study was adopted from the protocol elaborated by Gu and Onnis-
Hayden (2010). Prior to any analysis and testing, the samples were stored 
in the cooler and brought to room temperature of 20 ºC for 2 hours. 
Aeration of mixed liquor for a couple of hours removed remaining COD. 
Mixed liquor added a sample of the prepared wastewater with 20 mL of 
potassium nitrate solution ensured nitrate in excess. Purged with nitrogen 
gas ensured anaerobic conditions of the mixture. Analysis over time 
determined nitrate, nitrite, ammonium and soluble COD.  

Calculating NUR by  

NUR= ∆NO3
time

  (mgN l∙h⁄ )  

 

NUR=
∆NO3

(time∙XH)   (mgN mgXH∙d⁄ ) 

3.3.7. Nitrification rate test 

Measuring nitrification rates were after aeration of the bioreactor. The 
drop of ammonium over time was determined by sampling at 30-min 
intervals for at least 3 hours, and analyzed for ammonia nitrogen, nitrate 
nitrogen, nitrite nitrogen and soluble COD. Calculations of specific 
nitrification rates were from the slope of the ammonium profile, the 
ammonia utilization rate, AUR (Melcer et al., 2003).  